
85 SX 2003 <2003><EU><600138>
CYLINDER

809

Pos Part Number Description Additional Text Quantity

5 47030005044 CYLINDER W. FLANGE 85 SX '03 1.00

6 47030106000 CYLINDER HEAD INSERT 85 SX 03 1.00

7 47037007000 CONTROL COVER 85 SX 2003 1.00

8 47037008000 GASKET FOR CONTROL COVER 2003 1.00

20 47030006000 CYLINDER HEAD 85 SX 2003 1.00

25 0770220025 O-RING 22,00X2,5 VITON 75SH 1.00

26 0770540020 O-RING 54X2 VITON 1.00

27 0770820020 O-RING 82X2 SILICONE 1.00

35 47030035000 CYLINDER BASE GASKET 0,50MM 1.00

43 0835080220 * STUD DIN0835- M8X22 4.00



45 46030045000 flanged nut M8 WS10 4.00

46 0603061001 CU-SEAL RING DIN7603-6X10X1 6.00

50 0015050123 HH COLLAR SCREW M 5X12 WS=8 3.00

52 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 3.00

54 0015060253 HH COLLAR SCREW M 6X25 WS=8 6.00


